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BRADYCARDIA

BRADYCARDIA

• Pediatric Routine Medical Care
• Consider and treat other possible causes:

Î ÎHypoxemia Î ÎHypothermia Î ÎHead Injury
Î ÎHeart Block Î ÎToxins/ drugs Î ÎBeta Blockers or calcium channel blockers

• Note: TCP reserved for children with profound symptomatic bradycardia refractory to BLS and ALS.  Use 
pediatric electrodes if child weighs < 15 kg

• Use a length-based resuscitation tape to determine pediatric drug doses
(Shown underlined on the algorithm)

ü Support ABCs - if needed
ü O2
ü Attach monitor

Persistent 
symptomatic 
bradycardia ?

ü Begin CPR
ü NS IV/ IO

Epinephrine
IV/IO: 1:10,000 0.01 mg/kg (0.1 ml/kg)

Repeat q 3-5 min

If increased vagal tone or 
primary AV block :

Atropine
ü First dose: 0.02 mg/kg
ü May repeat : 
§ minimum dose 0.1 mg.
§ maximum total dose 1 mg.

If asystole develops, go to:
Pulseless Arrest - Asystole
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ü Consider TCP – see page 146
(see note above )

ü Consider sedation with : 
Midazolam - see page 139
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